Hay Handler/Unroller

HHU-2045 Part List
3-pt. Bale Spear HHU-2045 hay handler and unroller
Ref. Part No. Description Req'd.
1 831349 Main Frame Weldment 1
2 831341 Cylinder Pivot Arm 2
3 831342 Push Arm 2
4 2503177 Bolt, 1 1/4"=7NC x 6 1/2" Hex Head Gr. 2 2
5 2502012 Washer, 1 1/4" Springlock 2
6 2500066 Nut, 1 1/4"-7NC Full Hex 2
7 831350 Clamp Arm Weldment 2
8 2504049 Drive Zerk, 5/16" 4
9 2503002 Bolt, 3/4"-10NC x 2" Hex Head Gr. 2 4
10 2500037 Nut, 3/4"-10NC Hex Nylock 4
11 831324 Spike Weldment 2
12 590078 Draw Pin (AK-2118) 2
13 2501016 Washer, 1 1/2" Flat 2
14 2504003 Cotter Pin, 1/4" x 2 1/2" 2
15 343430 Stand Tube Weldment 1
16 590194 Lock Pin 5/16" (AK-2907) 1
17 101027 Safety Sign - Warning (Stand Clear) 2
18 101034 Safety Sign - Caution (Hay Equipment) 1
19 101041 Safety Sign - Notice (2000 Lb. Capacity) 1
20 101209 Safety Sign - Red Reflector 2